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|CooTBETCTEBIE CHETEMbI MEHE A MEHTE Ka4ecTBa Ha KOM6GUHa
Service GmbH_(cep‘rwwaaT Ne 1210044452 TMS o7 07.11.201

-|confirmed by TUV SUD Management Service GmbH Certiﬂcatic;

oo

T8, rpeﬁdBaHmM cTaHgapra IS0 9001:2015,no.qni.epx4,qeuo OpPraHoM no ceptudKKaLmm TU_\{', sOp Managément
7r) /Quality management system compliance witl? the requirements of 150 9001:2015 at the Works has been .
n Body (the certificate Ne1210044452 TMS dd. 07.11.2017) '
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¥ |
3akasumk/Customer OBLUECTBO C OTPAHHYEHHON OTBETCTBERHOCTLIO "METUHBECT-CMLL" ! T
. | . 1 |
o " \
3as°p'c’f°“ sakas Ne/ 370245 3akaz Ne / Order Ne 608520003009 )
Production order Neo
(]
Aorosop, Koktpakr Ne/ 12CMU/43/006-17 Cneundikayms No/Specification Ne.1055 Lot
Contract No
Ne TpakcnopTHoro cpeacrea/ 62312707

Ipysononyyarens /Receiver 000 "METALICA-ZUEV"

N »/n HarnagHbIx J/waybills

il

HaumeHoBaHue npoayKium /
Description of goods

TpyBa cranshan soaorazonposogHan

HA Ha mapxy cranm /.

ACTY 2651:2005/rOCT 3
1 ND for steel grade

80-2005

HA Ha coptament / standards

rOCT 3262-75
-lfor documentation :

" [HTA Ha npogyrumto / Standart
|and technical documentation
for products

roCT 3262-75

Mapxuposka / Marking

ToBapHbIi 3Har, TRADE MARK, Mpousseaeno s Yrpaute, MADE IN UKRAINE, Homep cneundurauum, specification number,
Mapra CTanu, steel grade, pa3mepsl 8 Mm, dimensions in mm, HOMED nnasxu, cast number, Homep naptuu, test number

CocToanue noctaskm/

; 4 HOpManbHaa
Product deliveri condition P |

Npumevanue/ Note

MeTann packuenen aniomuriuem. O

THYaKa No dakTHuecKomy BECY.

Fpynna Merpax Bec Konwyect | Konuvecr ) .
Mapka | msroTos ,.l'.l.}tlakllav‘rp’/i Tonwmua | Anuua e':: ogHoro Ne B0 BO Macca | Macca
Nnaeka Ne N2 naprtvu cranu | neums/ YenoBhbii HxE mm/ mm/ Total metpa/ | nauku/ | Tosapa, M3Aenul, | 6pytro, T -HeTTo, T
Heat No Lot No Steel Group npox,‘;gj K thickness | length length weight Ne wr/ lLIT! \ Mass |Mass net,| .
’ Grade | manufa Diametr mm mm i " per Bundie | Quantity | Quantity | gross, tn ‘tn
cturing ! | meter of goods | of goods
529531 454784 Cr2nc 32| 28 6000 | 1076 1 169 | 2835 |. 2,830
529531 4-94784 Cr2nc 32| 2,8 6000 | 1077 i 169. .| 2,810 | 2805
519608 4-94785 - Cr2nc 32 2,8 6000 1078 1 169 | 2,710 2,705
296240-3 4-94783 Cr2nc 32 2,8 6000 1073 1 169 2,565 2,56Q
529531 4-94784 Cr2ne 32 2,8 6000 1074 1 169 2,745 2,740
T - :
529531 4-94784 Cr2ne 32| 2,8 6000 i 1075 1 169 2,830 | - 2,825
| 6084 2,73
T
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Bcero no ceptdmrary/in total under the certificate 6 1014 16,495 | 16465
i~ | L —
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. CEPTUDUKAT KAUYECTBA
QUALITY CERTIFICATE !
Ne 2005 /DATE 28.10.2019r.
i XMmHUuecKHM cocTas, % Chemical composition, %
flnaska Ne . ‘ 2 . ’
Heat No -C Mn Si S P Cr Ni Cu Ti Al As Mo \" Nb Ceg
T
i 529531 0,35 0,015 | 0,028 | 0,028 0,04 0,01 0,01
{ ;519608 0,13 938 | 0015 | 0039 | 0023 | o004 0,01 0,01
196240-3 012 0.46 001 | 0015 | 0018 | 004 0,06 0,04 0,001
L
PesyabTathl McnbiTanmin/Test result
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KoHTponep OTK YKK / controlier TCI UCI

Kynbuuukan M.W.
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